CERTIFIED MILL TEST REPORT
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| ' SWORN TO AND SUBSCRIGED BEFORE ME
| hereby cartify thal the eontante of this rporl aro
accurale and correct. Allleat results and oparations 9 3/
parlormed by this malerial manulacturer ate in Oay ol

compliance wih the reduiraments of the material
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